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Maech 24, 2007
Buiging Depanmnt Officrsl;

Fiarcin Rogt Testng Seraces, inc. has parlomed a Yo ups! iest on e bufidmg desonbed boiow. The te uph test congists of
placing a losd 1251 dsvice manifaclued by, Chaldian Industres, [Moded LG-100] (Gauge Catibeation Corificate on Reverse
Sida} over the tha wih an sdjustatls conrecior placed wnder the fruat lip of tha bie and gradually increasing upwmd pressire
ungl 3 getermined redding = ohiandd.  This test was for informmional purpesss wly and was lited. untl 100 peunds of
pmsg::g,;ﬂas rfvalad Jng hald for fve seconds, Al testing was cosiucted in aceordand with EBC 2004-TAS 105
siancards.

Floridn Rocl Testing Services. responsdiity in W6 peoject was specifically. i uplitt testing k.3 specic imi. No mhar
concisalpng-or observations ane exprassed or Impéed. Flondl Roof Tesirg is not raspansibie for any.dnreagad ar broken bia
during tha course of ke baxt

Job Namie! delt Residance

Job Ackirgiss: 350 Relgware Averig, FL Lawdensala - _

Apgication Metnes.  Mdrfar Sel; Garicrete Bamel Tile with Renf Shield Systsm, ubfizing ReafPrated Preducts
Riof Arga: 1200 8q. F1.

Date Tasted: 0¥07/07 Test Results: Pass

Tock . RM

Repest Prepared 8y Fred Hemansez. Senior Technics Analyst
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<artificatod: 12790

QSL

wike single souree for all of
yoir calibratioa nevds

Certificate of Calibration

Calibration Performed By:
Quadity Syslams Laboratory
3850 Hacienda Bivd, Sulte C
Ft. Louderdale, Flwidamli
854-370-5700 / Ext. 228
gafiscalemancom

Manufacturen CHATRLLON
Modet Numbes: LG-100
Serfe! Number: RO4509
Recalvad Conditlon: GOCD

Racalved: In Tolarance
Returned: in Toaranca
Cal. Ostae 1252008

Cal Dus Date: 3{5‘200?

Fon

FLORIDA ROOF TESTING
1500 W, COPANS RD.
POMPANO. BEACH, FL 33064
(654)075-8010

Doescription: FORGE GAUEE
Equipmant 1D: RO4509

P. O, Numbar: Nona
TompJRH: T3 F 44

Taat Rasults: Pessed

Cal Procsdum: NAVAIR 17.20MF-0400
Cal. Intarval: 80 DAYS

Performaed By: J,BELL

¥. Cuakly Systefm Lob, inc. cortfies thal the above Fited imdrumant mests o axceods 31 specificabons se stabed in th
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FHIUONTIN, Of dicived by the S0 typs of seif.caibration Log

2 This caltvation compias with 150 17025:2008. Calibration proges;

miasuromard standars
mlsn.ﬂmmnmpmd intdnslc standardg of

e yaed provide maskuromont uncoerainty ratios of

groator ian or ogual 13 4:1 of U speciBicadion of The UL under toet, with & coveraga facitr of keZ af & condonce Kivel of

DA%, uhless athierwise noted,
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in writing from Qualty Systeers Lab. Ine’

Socvic Repor ¥ 4712

Equepmeon Usedd To Coitware Gage
{Senyl Moo By o] NST S ! Lasf Condrition Doy For Caltaaton
| 00500000 APPROVED VENDOR STANDARD 1000003238 {' B272008 ATrZ0OT
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